] d
Jonsere

SPARE PARTS.LIST

LAWN MOWERS: CONSUMER
WALK-BEHINDS

500H, HANDLAWNMOWER, 2003-01



PRODUCTION COMPLETE

725 23 66-51—~,

295 64 69-01—~4

371 91 44-01

295 61 32-02

371 90 61-01
371 92 64-15
295 65 58-01

371 37 91-01 /
37139 63-03

295 64 71-01

371 90 21-01
295 64 72-01—\\,
9

-20
295 64 74-01—y y

295 64 81-01
295 64 66-01

500H, HANDLAWNMOWER, 2003-01

371 90 20-01 J

/Y 371 37 96-03

371 90 20-01

732 21 16-01

725 23 79-51

/ 725 23 80-51
-y

N— 295 64 77-01 — 725 23 66-51

/7 295 65 48-01

,>— 732 21 16-01 }.

/—731 23 16-01 Y Q §
a
295 64 67-01 295646902
295 64 76-01 M
295 64 73-01 \ |

~—371 90 01-01

g 371 90 01-01

725 23 79-51 /—731 23 16-01
KISH 39 63-03 =5 e 29564 67-02
72523 79-51{U P 295 64 76-01

/735 31 13-21
S a 295 64 73-01
, 371 90 62-01

SN —295 61 32-02

1—735 31 13-21
371 39 75-22

371 91 42-01
T 0/—295 61 33-01
¢ 732 21 1601 X \—371 91 44-01
\¥295 64 68-01 371 92 64-15
] 295 65 58-01
732 21 16-01 290 55 280
37191 33-22 \\ 732 21 16-01
295 64 68-01
‘:\'L 732 21 16-01
37190 07-01 —=2 ,. 295 64 71-01
~—371 90 21-01
27 T3 7401, 205 64 72-01
% € (compl 964 90 10-01
295 65 69-01 — /—293 88 79-01
295 64 66—02J . 293 88 82-01
295 64 81-01 - /[

295 64 74-01

293 88 76-01 *

J




PRODUCTION COMPLETE 500H, HANDLAWNMOWER, 2003-01

293 88 76-01A1293 88 76-01 RACLOIR

293 88 79-01 29388 79-01 CROCHET

3719020-01 3719020-01 POIGNEE

293 88 82-01 293 88 82-01 SAC D'ACCESSOIRES
7322116-01 7322116-01 ECROU

2956132-02 2956132-02 ROUE

72523 66-51 72523 66-51 HEXAGONAL SCREW M6X12
2956133-01 2956133-01 WHEEL COVER GREY
29564 69-01 29564 69-01 LINKAGE LEVER LEFT CPL.
295 64 66-01 29564 66-01 ROLL HOLDER LEFT
29564 76-01 29564 76-01 RONDELLE D’ESPACEMENT
29564 66-02 29564 66-02 ROLL HOLDER RIGHT
29564 73-01 29564 73-01 ARBRE

29564 67-01 29564 67-01 SUPPORT

3719144-01 3719144-01 DISQUE

29564 67-02 29564 67-02 SUPPORT

3719142-01 3719142-01 COLLIER DE SERRAGE
2956133-01 2956133-01 WHEEL COVER GREY
29564 68-01 29564 68-01 TENSION SPRING
2956132-02 2956132-02 ROUE

29564 69-01 29564 69-01 LINKAGE LEVER LEFT CPL.
29564 69-02 29564 69-02 LINKAGE LEVER RIGHT CPL.
3719061-01 3719061-01 ENGRENAGE

29564 71-01 29564 71-01 RESSORT

3719264-15 3719264-15 ECRAN

29564 72-01 29564 72-01 VIS D'AJUSTEMENT
29565 58-01 29565 58-01 ROULEMENT

29564 73-01 29564 73-01 ARBRE

3713791-01  3713791-01 SLIDE LOCK

29564 74-01 29564 74-01 BOUTON

3713963-03 3713963-03 OEILLET

29564 76-01 29564 76-01 RONDELLE D’ESPACEMENT
3719021-01 3719021-01 LOCKING DISC

29564 72-01 29564 72-01 VIS D'AJUSTEMENT
29564 77-01 29564 77-01 POIGNEE

29564 74-01 29564 74-01 BOUTON

29564 81-01 29564 81-01 SLIDE DISC

29564 81-01 29564 81-01 SLIDE DISC
2956548-01 2956548-01 PROTECTEUR

29564 66-01 29564 66-01 ROLL HOLDER LEFT
29565 58-01 29565 58-01 ROULEMENT

295 6569-01 2956569-01 ROULEAU

29565 69-01 2956569-01 ROULEAU

29564 71-01 29564 71-01 RESSORT

3713791-01  3713791-01 SLIDE LOCK

29564 77-01 29564 77-01 POIGNEE

3713796-03 3713796-03 POIGNEE

3713963-03 3713963-03 OEILLET

7322116-01 7322116-01 ECROU

3713975-22 3713975-22 MOWER BLADE

73123 16-01 73123 16-01 ECROU HEXAGONAL
29564 67-01 29564 67-01 SUPPORT

3719001-01 3719001-01 DOUILLE

3719001-01 3719001-01 DOUILLE

3719007-01 3719007-01 BOULON

3719021-01 3719021-01 LOCKING DISC

72523 79-51 7252379-51 VIS EHHM

3713963-03 3713963-03 OEILLET

3719061-01 3719061-01 ENGRENAGE

37190 62-01 3719062-01 ENGRENAGE
7353113-21 73531 13-21 CIRCLIP

3719120-01 3719020-01 POIGNEE

7322116-01 7322116-01 ECROU



PRODUCTION COMPLETE 500H, HANDLAWNMOWER, 2003-01

29564 68-01 29564 68-01 TENSION SPRING
3719133-22 3719133-22 COUTEAU

3719142-01 3719142-01 COLLIER DE SERRAGE
7322116-01 7322116-01 ECROU

3719007-01 3719007-01 BOULON

3719144-01 3719144-01 DISQUE

3719264-15 3719264-15 ECRAN

72773 74-01 727 73 74-01 COACH BOLT M6X30

29564 66-02 29564 66-02 ROLL HOLDER RIGHT
72523 66-51 72523 66-51 HEXAGONAL SCREW M6X12
29564 81-01 29564 81-01 SLIDE DISC

72523 79-51 7252379-51 VIS EHHM

29564 74-01 29564 74-01 BOUTON

72523 80-51 72523 80-51 VIS EHHM

3719133-22 3719133-22 COUTEAU

72773 74-01 727 73 74-01 COACH BOLT M6X30
3713975-22 3713975-22 MOWER BLADE

73123 16-01 73123 16-01 ECROU HEXAGONAL

72523 79-51 7252379-51 VIS EHHM

7322116-01 7322116-01 ECROU

72523 66-51 72523 66-51 HEXAGONAL SCREW M6X12
7353113-21 7353113-21 CIRCLIP

29564 69-02 29564 69-02 LINKAGE LEVER RIGHT CPL.
964 90 10-01 964 90 10-01 GRASS CATCHER UNIVERSAL FOR AL
29564 72-01 29564 72-01 VIS D'AJUSTEMENT

37190 21-01  3719021-01 LOCKING DISC

29564 71-01 29564 71-01 RESSORT

7322116-01 7322116-01 ECROU

29564 68-01 29564 68-01 TENSION SPRING
7322116-01 7322116-01 ECROU

3713791-01 3713791-01 SLIDE LOCK

29565 58-01 2956558-01 ROULEMENT

3719264-15 3719264-15 ECRAN

3719144-01 3719144-01 DISQUE

2956133-01 2956133-01 WHEEL COVER GREY
3719142-01 3719142-01 COLLIER DE SERRAGE
2956132-02 2956132-02 ROUE

3719062-01 3719062-01 ENGRENAGE

29564 73-01 29564 73-01 ARBRE

7353113-21 7353113-21 CIRCLIP

29564 76-01 29564 76-01 RONDELLE D’ESPACEMENT
29564 67-02 29564 67-02 SUPPORT

73123 16-01 73123 16-01 ECROU HEXAGONAL
3719001-01  3719001-01 DOUILLE

29565 48-01 2956548-01 PROTECTEUR

72523 80-51 72523 80-51 VIS EHHM

7252379-51 7252379-51 VIS EHHM

3719020-01 3719020-01 POIGNEE

37137 96-03 37137 96-03 POIGNEE



